


POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407252 BAGAGEBARER FOR FRONT LUGGAGE CARRIER
2 1 407253 FORLYGTE HEADLIGHT

3 1 407339 DISPLAY METER METRIC

4 1 407255 SIDESPEJL REARVIEW MIRROR EEC

5 1 407256 STYR HANDLE BAR

6 1 407257 BAGAGEBARER BAG REAR LUGGAGE CARRIERE
7 1 407258 SKZERM BAG REAR FENDER

8 1 407259 HJUL 25X10-12 REAR TIRE 25X10-12

9 1 407260 S/EDE SEAT

10 1 407261 SKAERM FOR FRONT FENDER GREEN

11 1 407262 HJUL FOR 25X8-12 FRONT TIRE OFF-ROAD

12 1 407263 KOFANGER FOR PLASTIK FRONT BUMPER PLASTIC







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407255 SIDESPEJL REARVIEW MIRROR EEC
2 1 407256 STYR HANDLE BAR

3 1 407257 BAGAGEBARER BAG REAR LUGGAGE CARRIERE
4 1 407264 BLINKLYS BAG TURNINGLIGHT REAR

5 1 407265 REFLEKS BAG REFLECTOR REAR

6 1 407259 HJUL 25X10-12 REAR TIRE 25X10-12

7 1 407266 B@S BUSH

8 1 407267 TRAEKKROG TRAILER HOOK

9 1 407268 NUMMERPLADE HOLDER LICENCEPLATE BRACKET
10 1 407269 BREMSELYS BRAKELIGHT EEC

11 1 407270 UDST@DNING MUFFLER

12 1 407258 SKAERM BAG REAR FENDER

13 1 407271 VARKTAISKASSE TOOL BOX







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407269 BREMSELYS BRAKELIGHT EEC

2 1 407272 TANDSPOLE IGNITION COIL

3 1 407273 KONTAKT ELEKTRONISK SWITCH SHIFT ECU
SKIFT

4 1 407274 VOLTREGULATOR REGULATOR

5 1 407275 RELA ELEKTRONISK SKIFT SHIFT SWITCH RELAY

6 1 407276 RELA STARTER START RELAY

7 1 407264 BLINKLYS BAG TURNINGLIGHT REAR

8 1 407277 C.D.L C.D.L

9 1 407278 BLINKRELZA FLASH RELAY EEC

10 1 407279 HORN HORN EEC

11 1 407280 BLINKLYS FOR TURNINGLIGHT FRONT

12 1 407281 KONTAKTKONSOL SWITCH HOUSING

13 1 407339 DISPLAY METER METRIC

14 1 407253 FORLYGTE HEADLIGHT

15 1 407282 LEDNINGSNET WIREHARNESS ELECTRIC

16 1 407283 BREMSEKONTAKT BRAKE SWITCH

17 1 407910 BATTERI 12V 17AH BATTERY 12V 17AH

18 1 407284 SIKRING FUSE

19 1 407285 TZANDINGSLAS IGNITION SWITCH

20 1 407286 LAS FOR STYR STEERING LOCK







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407257 BAGAGEB/AERER BAG REAR LUGGAGE CARRIERE
2 1 407287 RATSTAMME STEERING SHAFT

3 1 407252 BAGAGEBZARER FOR FRONT LUGGAGE CARRIER
4 1 407288 KOFANGERFOR METAL FRONT BUMPER STEEL

5 1 407289 FODHVILER FOOTREST

6 1 407290 BREMSEPEDAL BRAKE PEDAL

7 1 407291 CHASSIS FRAME







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407292 LYGTEGLAS VENSTRE GLASS LEFT

1 1 407292A LYGTEGLAS HJJRE GLASS RIGHT

2 1 407293 LYGTE KOMPLET VENSTRE LAMP LEFT

1 1 407293A LYGTE KOMPLET HZJRE LAMP RIGHT

3 1 401305 PARE 12V 35/35W BULB
NETTOPRIS

4 1 407294 LEDNING FORLYGTE CABLE

5 1 407295 LEDNING BLINKLYS CABLE

6 401306 PARE 12V 5W GLASSOKKEL BULB

NETTOPRIS







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407296 BAKKABEL REVERSE CABLE

2 1 407297 CHOKERKABEL CHOKE CABLE

3 1 407298 HANDBREMSEKABEL HANDBRAKE CABLE
4 1 407299 GASKABEL THROTTLE CABLE







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407300 SAMLELED AKSEL SHAFT JOINT

2 1 407301 O-RING 30X3,5 O-RING 30X3,5

3 1 407302 MUFFE CAP

4 1 407303 O-RING 40X2,65 O-RING 40X2,65

5 1 407304 AKSEL FRONT DIRVE SHAFT
6 1 407305 FJEDER SPRING

7 1 407306 SAMLELED AKSEL SHAFT JOINT







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 407307 LED CV JOINT

2 407308 LASERING LOCKRING

3 407309 NEDGEARING FRONT REDUCER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407310 SP/ZAENDEBAND 35-51MM HOOP 35-51MM

2 1 407311 MUFFE CAP

3 1 407312 SPZNDEBAND 80-100MM HOOP 80-100 MM

4 1 90200580 KUGLELEJE 7203-BE BEARING 7503-BE
5 1 407313 PAKDASE 26X40X5 OIL SEAL 26X40X5
6 1 407314 GEVINDB@S BUSHING

7 1 407315 LASEM@TRIK SPECIEL LOCKNUT SPECIAL
8 1 407316 DAKSEL COVER

9 1 407266 B@S BUSH







POS QTY [ PARTNUMBER | BESKRIVELSE DESCRIPTION

1 1 407317 PANEL VED TANK VENSTRE COVER FUELTANK LEFT

1 1 407318 PANEL VED TANK HBJRE COVER FUELTANK RIGHT

2 1 407319 PANEL VED STYR TOP VOVER

3 1 407320 PANEL FOR HJUL VENSTRE FRONT LOWER MUDGUARD
LEFT

3 1 407321 PANEL FOR HJUL RIGHT FRONT LOWER MUDGUARD
RIGHT

4 1 407261 SK/AERM FOR FRONT FENDER GREEN

5 1 407322 FORLYGTE FRONT LIGHT

6 1 407323 SK/AERM FRONT GUARD

7 1 407263 KOFANGER FOR PLASTIK FRONT BUMPER PLASTIC

8 1 407324 LAS CLIP







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407271 VARKTAISKASSE TOOL BOX

2 1 407325 PANEL FOR HJUL BAG REAR MUDGUARD

3 1 407258 SKAERM BAG REAR FENDER

4 1 407326 PANEL FODHVILER VENSTRE | CENTER MUDGUARD LEFT
5 1 407327 PANEL FODHVILER HZJRE CENTER MUDGUARD RIGHT
6 1 407328 PANEL KARBURATOR CARBURETOR SIDE COVER
7 1 407258 SKAERM BAG REAR FENDER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407270 UDSTYDNING MUFFLER

2 1 407329 PAKNING GASKET

3 1 407330 KLEMME CLAMP

4 1 407331 FORRGR EXHAUST PIPE

5 1 407332 UDSTZDNINGSPAKNING EXHAUSTGASKET
6 1 407333 ANDER@R BREATHERPIPE

7 1 407334 FILTER FILTER

8 1 407335 VENTIL VALVE




iils




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407253 FORLYGTE HEADLIGHT

2 1 407336 BESLAG BRACKET EEC

3 1 90122177 FLANGEM@TRIK M5 LAS FLANGENUT M5 LOCK

4 1 407337 PANEL FOR LYGTE COVER

5 1 407338 TANDINGSLAS IGNITION SWITCH

6 1 90122130 FLANGEBOLT M6X16 FZB FLANGEBOLT M6X16 FZB

7 1 407339 DISPLAY METER METRIC

8 1 401303 PARE 12V 10W GUL BULB 12V 10W YELLOW
NETTOPRIS NETPRICE

9 1 401306 PZARE 12V 5W NETTOPRIS BULB 12V 5W NETPRICE







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407340 PAKDASE 38X50X7 OILSEAL 38X50X7

2 1 90102630 SEEGERRING 150 CIRCLIP 150

3 1 407341 KUGLELEJE DE678CS12 BEARING DE0678CS12
4 1 407342 BESLAG FORBREMSE FRONT DISC BRACKET
5 1 407343 BAREKUGLE @32 NEDRE BALL JOINT @32

6 1 407344 STYREB@S 2.5X25 GUIDEBUSH 2.5X25

7 1 407345 KRONEMJTRIK M12X1.25 CASTLENUT M12X1.25
8 1 407346 ANKER HJJRE ANCKER RIGHT

8 1 407347 ANKER VENSTRE ANCKER LEFT

9 1 90102501 SEEGERRING U32 SEEGERRING U32

10 1 407348 PAKDASE 40X58X10/14 OIL SEAL 40X58X10/14
11 1 90102419 SPLIT 2.5X25 PIN 2

12 1 407345 KRONEM@TRIK M12X1.25 CASTLENUT M12X1.25
13 1 407349 BAREKUGLE @34 @VRE BALL JOINT @34

14 1 90102504 SEEGERRING U34 CIRCLIP U34

15 1 90100399 INSEX M8X15 US INSEX M8X15 US







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 90100693 LASEM@TRIK M10 LOCKNUT M10

2 1 407350 PAKNING GASKET

3 1 407351 MUFFE CAP

4 1 407352 BAS ENGINE COLLAR

5 1 90122220 FLANGEBOLT M10X145 FLANGEBOLT M10X145







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 90100693 LASEM@TRIK M10 LOCKNUT M10

2 1 407350 PAKNING GASKET

3 1 407353 MUFFE CAP

4 1 407354 HOLDER FOR MOTOR HANGER FOR ENGINE
5 1 90122148 FLANGEBOLT M8X16 FLANGEBOLT 8X16 MM
6 1 90122204 FLANGEBOLT M10X65 FLANGEBOLT M10X65







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407355 NAV REAR HUB

2 1 407356 BJS FOR BAGAKSEL AXLE HOUSING

3 1 407357 NEDGEARING REAR REDUCER

4 1 407358 SVINGARM REAR FORK

5 1 90122201 FLANGEBOLT M10X50 FLANGEBOLT M10X50

6 1 407359 STYDDAMPER FOR REAR SHOCK ABSORBER
7 1 90122202 FLANGEBOLT M10X55 FLANEGBOLT M10X55







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407287 RATSTAMME STEERING SHAFT

2 1 90122180 FLANGEM@TRIK M8 LAS FLANGENUT M8 LOCK

3 1 90122150 FLANGEBOLT M8X20 FLANGEBOLT 8X16MM

4 1 407360 BESLAG STTERING AHAFT HOLDER
5 1 407361 PAKDASE 27X42X5 OIL SEAL 27X42X5

6 1 90102512 SEEGERING U42 CIRCLIP U42

7 1 90200242 KUGLELEJE 6004 2 RS BALL BEARING

8 1 407362 SPORESTANG TIE ROD

9 1 90102419 SPLIT 2.5X25 PIN 2

10 1 407363 FLANGEM@TRIK M14X1.5 LAS| FLANGELOCKNUT M14X1.5
11 1 407364 STYREPLADE GUIDEPLADE

12 1 407365 GENNEMFZRING CAP







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407366 BRANDSTOFTANK FUEL TANK

2 1 407367 INDSUGNING INTAKE PIPE

3 1 407368 VARMESKJOLD MOTOR HEAT PROTECTOR

4 1 407369 KARBURATOR CARBURETOR

5 1 407370 LUFTFILTERKASSE AIRCLEANER HOUSING
6 1 407270 UDSTZDNING MUFFLER

7 1 407371 MOTOR 400CC ENGINE 400CC

8 1 407372 GEARSKIFTER GEARSHIFT PEDAL

9 1 407373 BLAESER COOLING FAN ASSY
10 1 407374 SLANGE COOLER TUBE

11 1 407375 K@LER RADIATOR ASSY

12 1 407376 SNORKEL SNORKEL

13 1 407377 VARMESKJOLD UDST@DNING| MUFFLER PROTECTOR
14 1 407378 PANEL FUEL SWITCH COVER
15 1 407379 KONTAKT SWITCH HANDLEBAR







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407380 STYDDAMPER FOR SHOCK ABSORBER FRONT
2 1 407307 LED CV JOINT

3 1 407381 LED KNUCKLE

4 1 407382 SKIVE BREMSE FRONT DISC BRAKE

5 1 407383 HJULNAV FOR FRONT WHEELHUB

6 1 407384 BAREARM NEDRE LOWER ARM

7 1 407385 BAREARM @VRE UPPER ARM







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407366 BRANDSTOFTANK FUEL TANK

2 1 407386 BRZAENDSTOFSLANGE FUELHOSE

3 1 407387 FLANGEBOLT M10X16 FLANGEBOLT M10X16
4 1 407388 BRANDSTOFHANE FUEL SWITCH

5 1 407389 SKIVE WASHER REAR

6 1 407390 GUMMIOPHAENG WASHER

7 1 407391 PROP PLUG

8 1 407392 BRZAENDSTOFMALER FUEL SENSOR

9 1 407393 DAEKSEL CAP

10 1 407394 TANKLAG CAP

11 1 90122129 FLANGEBOLT M6X10 FLANGEBOLT M6X10
12 1 407395 SKIVE WASHER FRONT

13 1 407396 GUMMIOPHANG RUBBER WASHER
14 1 407397 SKIVE WASHER

15 1 407398 PLADE PRESSURE PLATE




T

| /sz/

.
®-c

. O
2
. O

o
2 4O

s
j;i'\g

2 O
2 A



POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407399 OLIEPROP OIL CAP

2 1 407400 O-RING 29X3.65 O-RING 29X3.65

3 1 407401 PAKDASE 25X49X6 OIL SEAL 35X49X6

4 1 407402 ANDER®@R BREATHER PIPE

5 1 407403 KUGLELEJE 4901 BEARING 4901

6 1 407404 SPIDSHJUL PINION GEAR |

7 1 90200550 KUGLELEJE 6206RS BALL BEARING 6206-2RS
62X30X16

8 1 407405 RING PINION RING

9 1 407406 PAKDASE 34X70X11 OILSEAL 34X70X11

10 1 90102909 STALBOLT 8.8 M8X10 FZ BOLT M8X10 8.8

11 1 407407 KUGLELEJE 6007 BEARING6007

12 1 407408 O-RING 52X45.2 O-RING 52X45.2

13 1 407409 TANDHJUL PINION GEAR I

14 1 407410 O-RING 45.2X35.2 O-RING 45.2X35.2

15 1 407411 KUGLELEJE 61909 BEARING 61909

16 1 407412 D/ZAEKSEL NEDGEARING BAG REAR REDUCER COVER

17 1 90122152 FLANGEBOLT 8.8 M8X30 FZ FLANGEBOLT M8X30

18 1 90122197 FLANGEBOLT M10X30 FLANGEBOLT M10X30

19 1 407413 PAKDASE 42X51X7 OIL SEAL42X51X7

20 1 90101180 MASKINSKRUE 8X10 SCREW M8X10

21 1 407414 NEDGEARING HUS BAG REDUCER CASE REAR







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407415 GREB GRIP

2 1 407281 KONTAKTKONSOL SWITCH HOUSING

3 1 407416 MONTERING FOR SPEJL MIRROR MOUNTING

4 1 407417 STYRHOLDER NEDRE LOWER BRACKETS

5 1 90122198 FLANGEM@TRIK M10 LAS FLANGELUCK NUT M10
6 1 407418 PAKDASE 10.5X20X2 OIL SEAL10.5X@20X2

7 1 407419 GASGIVER THROTTLE HOUSING ASSY
8 1 407420 GREB BREMSE HANDLE BRAKE

9 1 407256 STYR HANDLE BAR

10 1 407421 STYRHOLDER @VRE UPPER BRACKETS

11 1 90122153 FLANGEBOLT M8X35 FLANGEBOLT M8X35
12 1 407422 GREB KOBLING HANDLE CLUTCH







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407423 PAKDASE 22X48X13.5 OIL SEAL 22X48X13.5

2 1 407402 ANDER@R BREATHER PIPE

3 1 407424 DAKSEL NEDGEARING FOR FRONT REDUCER COVER

4 1 90122152 FLANGEBOLT 8.8 M8X30 FZ FLANGEBOLT M8X30

5 1 90122197 FLANGEBOLT M10X30 FLANGEBOLT M10X30

6 1 407425 KUGLELEJE 7006 BEARING 7006

7 1 407426 PAKDASE 35.2X30.2 OIL SEAL 35.2X30.2

8 1 407427 KRONHJUL PINION GEAR |

9 1 407428 DIFFERENTIALE DIFFERENTIAL ASSY

10 1 407426 PAKDASE 35.2X30.2 OIL SEAL 35.2X30.2

11 1 407425 KUGLELEJE 7006 BEARING 7006

12 1 407429 NEDGEARING HUS FOR REDUCER CASE FRONT

13 1 407403 KUGLELEJE 4901 BEARING 4901

14 1 407404 SPIDSHJUL PINION GEAR |

15 1 90200338 KUGLELEJE 6205RS BALL BEARING 6205-2RS
52X25X15

16 1 407430 MZTRIK STOP NUT

17 1 407431 PAKDASE 30X64X11 OIL SEAL 30X64X11

18 1 407423 PAKDASE 22X48X13.5 OIL SEAL 22X48X13.5

19 1 407400 O-RING 29X3.65 O-RING 29X3.65

20 1 407399 OLIEPROP OIL CAP

21 1 90102909 STALBOLT 8.8 M8X10 FZ BOLT M8X10 8.8

22 1 90122148 FLANGEBOLT 8.8 M8X16 FLANGEBOLT 8X16 MM







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407432 KARDANLED YOKE JOINT

2 1 407433 KARDANAKSEL REAR DRIVE SHAFT

3 1 407434 FIJEDER SPRING

4 1 407313 PAKDASE 26X40X5 OIL SEAL 26X40X5

5 1 90200580 KUGLELEJE 7203-BE BEARING 7503-BE

6 1 407358 SVINGARM REAR FORK

7 1 407435 BAGAKSEL REAR AXLE

8 1 407356 BJS FOR BAGAKSEL AXLE HOUSING

9 1 407436 NEDGEARING BAG REAR REDUCER

10 1 407437 BESLAG BRACKET

11 1 407438 SKIVEBREMSE BAG REAR BRAKE DISC

12 1 407439 HJULNAV BAG VENSTRE REAR WHEEL HUB LEFT
12 1 407355 NAV REAR HUB

13 1 407267 TRAKKROG TRAILER HOOK

14 1 407440 STRALEBOLT M10X35 MOUNTINGBOLT M10X35
15 1 407441 KRONEMJTRIK M20X1.0 Castle nut

16 1 407442 O-RING 73.5X3.35 O-RING 73.5X3.35

17 1 90122203 FLANGEBOLT M10X60 FLANGEBOLT M10X60
18 1 90122197 FLANGEBOLT M10X30 FLANGEBOLT M10X30
19 1 90122198 FLANGEM@TRIK M10 LAS FLANGELUCK NUT M10
20 1 90102417 SPLIT 3.2X40 COTTERPIN 3.2X40

21 1 407443 FLANGEBOLT M10X16X1.5 FLANGEBOLT M10X16X1.5







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407444 DAK 25X8-12 OFF-ROAD FRONT TIRE OFF-ROAD
2 1 407445 FALG FOR ALUMINIUM FRONT RIM ALUMINIUM
3 1 407446 VENTIL VALVE

4 1 407447 NAVHATTE COVER

5 1 407440 STRALEBOLT M10X35 MOUNTINGBOLT M10X35
6 1 407448 HJULM@TRIK M10 WHEELNUT M10

7 1 90102417 SPLIT 3.2X40 COTTERPIN 3.2X40

8 1 407449 KRONEM@TRIK M16X1.5 CASTLENUT M16X1.25







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407450 DAK 25X10-12 OFF-ROAD REAR TIRE OFF-ROAD

2 1 407451 FAELG BAG ALUMINIUM REAR RIM ALUMINIUM

3 1 407446 VENTIL VALVE

4 1 407447 NAVHATTE COVER

5 1 407440 STRALEBOLT M10X35 MOUNTINGBOLT M10X35
6 1 407448 HIJULM@TRIK M10 WHEELNUT M10

7 1 90102717 SATSKRUE M5X25 FZB 8.8 SCREW

8 1 407441 KRONEM@TRIK M20X1.0 CASTLENUT M20X1.0




28



POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407384 BAEREARM NEDRE LOWER ARM

2 1 90100691 LASEM@TRIK 8.8 M6 FZ LOCKING NUT M6 FZ

3 1 90122130 FLANGEBOLT 8.8 M6X12 FZ COLLAR BOLT M6X12 FZ
4 1 407452 BESLAG BRACKET

5 1 407453 SKJOLD HGJIRE SHIELD RIGHT

5 1 421131 SKJOLD VENSTRE SHIELD LEFT

6 1 407454 B@S BUSHING







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407257 BAGAGEB/AERER BAG REAR LUGGAGE CARRIERE
2 1 407284 SIKRING FUSE

3 1 407910 BATTERI 12V 17AH BATTERY 12V 17AH

4 1 407455 HOLDER HOLDER BAND

5 1 407456 SKIVE WASHER

6 1 407457 LEDNINGSHOLDER PRESSURE PLATE

7 1 407458 KROG BATTERY HOOK

8 1 407459 LEDNING POSITIV POSITIVE CABLE

9 1 407460 LEDNING NEGATIV NEGATIVE CABLE







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407290 BREMSEPEDAL BRAKE PEDAL

2 1 90102314 PLANSKIVE M16 WASHER

3 1 90102421 SPLIT 2.5X20 PIN

4 1 407461 FJEDER SPRING

5 1 407462 CYLINDER BRAKE CYLINDER

6 1 407463 FIJEDER SPRING

7 1 90122131 FLANGEBOLT M6X20 FLANGEBOLT M6X20
8 1 407464 BREMSEKONTAKT BRAKE SWITCH

9 1 404098 BOLT M6X14 BOLT M6X14 - F29.2







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 407254 DISPLAY METER

2 1 407465 LEDNING DISPLAY WIRE METER
3 1 407466 AKSEL AXLE

4 1 407467 SENSOR SENSOR







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407468 TOPSTYKKE CYLINDER HEAD

2 1 407469 PINBOLT STUDBOLT

3 1 407470 UDSTYDNINGSVENTIL EXHAUST VALVE

4 1 407471 FIJEDERS/ADE SPRING SEAR

5 1 407472 PAKDASE OIL SEAL

6 1 407473 VENTILFJEDER INDER INNER VALVE SPRING
7 1 407474 VENTILFJEDER YDRE OUTER VALVE SPRING
8 1 407475 FIJEDERS/ADE SPRING RETAINER

9 1 407476 VENTILLAS VALVERETAINER

10 1 407477 INDSUGNINGSVENTIL INTAKE VALVE

11 1 407478 ISOLATOR INSULATOR

12 1 407479 SPZNDEBAND 40-60 MM HOOP 40-60 MM

13 1 90122131 FLANGEBOLT M6X20 FLANGEBOLT M6X20
14 1 10011007 TANDRGR X22EPR-U9 SPARKPLUG X22EPR-U9







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407480 STYREB@S 12X16 GUIDEBUSH 12x16

2 1 407468 TOPSTYKKE CYLINDER HEAD

3 1 90100663 STALM@TRIK M10 NUT M10

4 1 407481 SKIVE 10.4X19.8X2.4 GASKET10.4X19.8X2.4
5 1 407482 PINBOLT STUD BOLT

6 1 407483 TOPPAKNING CYLINDERHEAD GASKET
7 1 407484 CYLINDER CYLINDER

8 1 407485 CYLINDERPAKNING CYLINDER GASKET

9 1 407486 KNASTFJLER CAM FOLLOWER

10 1 407487 STODSTANG PUSH ROD

11 1 407488 PINBOLT STUD BOLT

12 1 90180953 FLANGEM@TRIK M10 FLANGENUT M12

13 1 90102309 PLANSKIVE M6 WASHER M6

14 1 407489 FLANGEBOLT M6X115 FLANGEBOLT M6X115







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 407490 TAENDSPOLE IGNITION COIL
2 1 407491 C.D.l. C.D.L

3 1 407492 REGULATOR REGULATOR







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407493 REKYLSTARTER RECOILSTARTER

2 1 90122130 FLANGEBOLT M6X16 FZB FLANGEBOLT M6X16 FZB
3 1 407494 STARTERTRISSE RATCHET

4 1 90102986 STALBOLT M12X80 BOLT M12X80

5 1 407495 PAKDASE 24X34X7 OIL SEAL24x34x7

6 1 407496 DAKSEL COVER

7 1 90122136 FLANGEBOLT M6X45 FLANGEBOLT M6X35

8 1 90122134 FLANGEBOLT M6X35 FLANGEBOLT M6X35

9 1 407497 STYREB@S 8X14 GUIDEBUSH 8x14

10 1 407498 PAKNING GASKET

11 1 90100156 INSEX M5X15 CYL INSEX M5X15 CYL

12 1 407499 TRIGGER IGNITION PULSE TRIGGER
13 1 407500 STARTOR STATOR

14 1 90100158 INSEX M5X25 CYL INSEX M5X25 CYL







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407501 ISOLATOR SKIVE 40X25X25 INSULATOR WASHER
40X25X22

2 1 407502 NALELEJE K253020 NEEDLEBEARING K253020

3 1 407503 GEAR DRIVE GEAR

4 1 407504 KOBLING ONEWAY CLUTCH

5 1 407499 TRIGGER IGNITION PULSE TRIGGER

6 1 90100190 INSEX M6X16 CYL INSEX M6X16 CYL

7 1 90100233 INSEX M6X30 CYL FZB SCREW 6X30

8 1 407505 BESLAG BRACKET

9 1 407506 STARTMOTOR STARTMOTOR

10 1 407507 AKSEL REDUCTIONGEAR SHAFT

11 1 407508 STARTERDREV REDUCTION GEAR







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407509 SENSOR SPEED SENSOR

2 1 90122132 FLANGEBOLT M6X25 FLANGEBOLT M6X25

3 1 407510 FLANGE FLANGE

4 1 407511 O-RING 23X2 O-RING 23X2

5 1 407512 PAKDASE 24X34X5.5 OIL SEAL 24x34x5.5

6 1 407513 DAKSEL REAR CRANKCASE COVER
7 1 407514 KONTAKT GEAR SWITCH

8 1 90122129 FLANGEBOLT M6X10 FLANGEBOLT M6X10

9 1 90100661 STALM@TRIK M6 NUT M6

10 1 407515 BESLAG STOPPER ARM

11 1 407516 PAKDASE 10X20X5 OIL SEAL 10X20X5

12 1 407517 AKSEL REVERSE STOPPER SHAFT
13 1 407518 STYREKLEMME BAK Reverse control treat clip

14 1 90122136 FLANGEBOLT M6X45 FLANGEBOLT M6X35

15 1 407497 STYREB@S 8X14 GUIDEBUSH 8x14

16 1 407519 PROP CAP

17 1 407520 ANDER@R BREATHER PIPE

18 1 90122134 FLANGEBOLT M6X35 FLANGEBOLT M6X35

19 1 90122132 FLANGEBOLT M6X25 FLANGEBOLT M6X25







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407521 KNASTAKSEL CAM SHAFT

2 1 407522 BESLAG RETAINER

3 1 90122130 FLANGEBOLT M6X16 FZB FLANGEBOLT M6X16 FZB
4 1 407523 KNASTKADE TIMING CAHIN

5 1 407524 STRAMMER TENSIONER ADJUSTER

6 1 90122132 FLANGEBOLT M6X25 FLANGEBOLT M6X25

7 1 407525 ARM TENSIONER ARM

8 1 407526 BOLT SPECIEL SPECIAL BOLT

9 1 90102309 PLANSKIVE M6 WASHER M6







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407527 KRUMTAPHUS BAG REAR CRANKCASE

2 1 90200338 KUGLELEJE 6205-2RS BALL BEARING 6205-2RS

3 1 407528 NALELEJE NK 28/20 NEEDLE BEARING NK28/20
4 1 90200225 KUGLELEJE 6202- ZZ BALL BEARING 6202-22

5 1 90200227 KUGLELEJE 6203 ZZ BALL BEARING







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407529 KRUMTAPHUS FOR FRONT CRANCASE

2 1 90200227 KUGLELEJE 6203 ZZ BALL BEARING

3 1 407530 OLIEFILTER OIL STRAINER SCREEN B
4 1 407531 KUGLELEJE 62/22 BEARING 62/22

5 1 407532 BESLAG PRESSURE PLATE

6 1 90122130 FLANGEBOLT M6X16 FZB FLANGEBOLT M6X16 FZB
7 1 90200242 KUGLELEJE 6004 2 RS BALL BEARING

8 1 90200225 KUGLELEJE 6202- ZZ BALL BEARING 6202-22

9 1 407533 FILTER OIL STRAINER SCREEN A
10 1 407534 OLIEPIND OIL STICK

11 1 407535 PLADE PRESSURE PLATE

12 1 407536 KUGLELEJE 16005 BEARING16005

13 1 407537 FJEDER STIFT SPRING

14 1 407538 DRZAENBOLT OIL DRAIN BOLT

15 1 407539 SKIVE WASER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407540 KRUMTAPHUSDAKSEL Front crankcase cover

2 1 90200225 KUGLELEJE 6202- ZZ BALL BEARING 6202-22
3 1 407541 OLIEFILTER Qil filter

4 1 407542 O-RING 16X2.3 OILFILTER

5 1 407543 LEJESKAL COVER

6 1 90122130 FLANGEBOLT M6X16 FZB FLANGEBOLT M6X16 FZB
7 1 407544 O-RING 59.1X2.3 O-RING 59.1X2.3

8 1 407545 FJEDER SPRING

9 1 407546 OLIEPIND OIL DIPSTICK

10 1 90122146 FLANGEBOLT M6X105 FLANMGEBOLT M6X105
11 1 90122136 FLANGEBOLT M6X45 FLANGEBOLT M6X35
12 1 407547 STOPPER STOPPER PIN

13 1 407548 PLADE ADJUSTING PLATE

14 1 407549 JUSTERINGSBOLT ADJUSTING BOLT

15 1 407550 O-RING 11.8X2.2 O-RING 11.8X2.2

16 1 407551 NALELEJE HK1010 BEARING HK1010

17 1 407552 NALELEJE NK2016 BEARING NK2016

18 1 407553 PAKDASE 20X28X5 PAKDASE 20x28x5

19 1 407554 PAKDASE 10X20X5 PAKDASE 10x20x5

20 1 407555 STYREB@S 8X10 STYREB@S 8X10

21 1 407556 FLANGE MOUNTING FLANE

22 1 90100156 INSEX M5X15 CYL INSEX M5X15 CYL

23 1 90122135 FLANGEBOLT M6X40 FLANEGBOLT M6X40
24 1 90122134 FLANGEBOLT M6X35 FLANGEBOLT M6X35
25 1 90100692 LASEM@TRIK M8 LOCK NUT M8







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407557 STEMPEL PISTON

2 1 407558 KRYDSPIND PISTON PIN

3 1 407559 LASERING PISTONPIN LOCKRING
4 1 407560 STEMPELRING 1 TOP PISTON RING

5 1 407561 STEMPELRING 2 SECOND PISTON RING
6 1 407562 OLIESKRABERING OIL RING

7 1 407563 STEMPELRING SPACER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407564 PAKDASE 14X24X6 OIL SEAL 4X24X6

2 1 407565 AKSEL SPINDEL

3 1 90100212 INSEX M8X20 CYL FZB INSEX M8X20 CYL FZB
4 1 407566 BOLT BOLT

5 1 407567 ARM ARM

6 1 407568 AKSEL GEARSKIFT GEARSHIFT SPINDEL
7 1 90102312 PLANSKIVE M12 WASHER M12

8 1 407569 PLADE PLATE ASSY

9 1 90102482 SEEGERRING U12 CIRCLIPS

10 1 407570 RETURFJEDER RETURN SPRING

11 1 407571 SPINDEL ARM SPINDEL ARM

12 1 407572 KOBLINGSARM CLUTCH LEVER

14 1 407573 SKIVE 20X10.5X0.5 WASHER 20X10.5X0.5
15 1 407584 HOLDER RETAINER

16 1 407619 LOFTER LIFTER CAP

17 1 407630 KUGLELEJE 6903 BEARING 6903

18 1 407638 LEJESKAL BEARING SEAT

19 1 407639 SKIFTER DRUM SHIFTER

20 1 407655 STOP ARM STOPPER ARM

21 1 407656 FIJEDER RETURN SPRING







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407657 PAKNING GASKET

2 1 407658 GEAR OLIEPUMPE OIL PUMP GEAR

3 1 407659 TROMLE CLUTCH DRUM

4 1 407660 ENVEJSLEJE FWF331808BIB ONE WAY BEARING
FWF331808BIB

5 1 407659 TROMLE CLUTCH DRUM

6 1 407661 SKIVE WASHER

7 1 90100700 LASEM@TRIK M20 LOCK NUT M20

8 1 407662 GUIDE B@S GUIDE BUSH

9 1 407663 HUS FOR CLUTCH PLATE HOUSING

KOBLINGSLEMELLER

10 1 407664 KOBLINGSLAMELLER CLUTCH PLATE ASSY

11 1 90102317 PLANSKIVE M18 WASHER M18

12 1 90100698 LASEM@TRIK M18 LOCK NUT M18 FZB 8.8

13 1 407665 AKSEL FRONT AXLE

14 1 90102318 PLANSKIVE M20 WASHER M20







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407666 KRUMTAPHUS BAG REAR CRANKCASE

2 1 90122147 FLANGEBOLT M6X110 FLANGEBOLT M6X110
3 1 90122135 FLANGEBOLT M6X40 FLANEGBOLT M6X40

4 1 90122142 FLANGEBOLT M6X75 FLANGEBOLT M6X75

5 1 407667 KRUMTAP CRANKSHAFT

6 1 407668 BALANCEAKSEL BALANCE SHAFT ASSY
7 1 407669 TROMLE SHIFT DRUM

8 1 407670 SKIFTEAKSEL FORK SHAFT

9 1 407671 SKIFTEGAFFEL 3 REAR SHIFT FORK

10 1 407672 SKIFTEGAFFEL 2 CENTER SHIFT FORK
11 1 407673 SKIFTEGAFFEL 1 FRONT SHIFT FORK

12 1 407674 HOVEDAKSEL MAINSHAFT ASSY

13 1 407675 BUNDAKSEL COUNTERSHAFT ASSY
14 1 407676 AKSEL FOR BAKGEAR SHAFT REVERSE IDLE GEAR
15 1 407677 BAKGEAR REVERSEGEAR

16 1 407678 BAGAKSEL REAR AXLE

17 1 407679 PLANSKIVE M28 WASHER M28

18 1 407714 GEAR REAR AXLE GEAR

19 1 407715 KRUMTAPHUS FOR FRONT CRANKCASE
20 1 90122136 FLANGEBOLT M6X45 FLANGEBOLT M6X35







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407716 OLIEPUMPE OIL PUMP ASSY

2 1 407717 O-RING 15X2 O-RING 15X2

3 1 90122130 FLANGEBOLT M6X16 FZB FLANGEBOLT M6X16 FZB
4 1 407718 OLIERGZR OILPIPE - SHORT

5 1 407719 OLIERGZR OIL PIPE - LONG

6 1 407720 SKIVE PRESSURE PLATE

7 1 407721 O-RING 13.7X2 O-RING 13.7X2

8 1 90122136 FLANGEBOLT M6X45 FLANGEBOLT M6X35

9 1 407722 O-RING @15 O-RING 15




! _.__'1&..-..1 3
Ve
-1a¢m£w J@ﬁhﬁ- W

—

ﬂ-._ ._.- .___'..._.

_.- My -_.*._'.‘..-
L
|

| i
.7
N

{7 T T LTI
|

TR (3 R TS

PR | FIOTEI e AR

S IPEREN R AEE T H TER

T
T
IR A R




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407373 BLAESER COOLING FAN ASSY
2 1 407542 O-RING 16X2.3 OILFILTER

3 1 407374 SLANGE COOLER TUBE

4 1 407375 KGLER RADIATOR ASSY







POS

QTY

PARTNUMBER

BESKRIVELSE

DESCRIPTION

407369

KARBURATOR

CARBURETOR







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407723 DAEKSEL COVER

2 1 407724 SPZANDEBAND HOOP

3 1 407725 SPZANDEBAND HOOP

4 1 407726 LUFTFILTERKASSE AIR CLEANER

5 1 407727 DRZAENSLANGE DRAIN HOSE

6 1 407728 LUFTFILTERELEMENT ELEMENT

7 1 407729 SPZANDEBAND HOOP

8 1 407730 SPZANDEBAND HOOP

9 1 407731 DAEKSEL DUST COVER

10 1 407732 SP/AENDEBAND HOOP

11 1 407733 ANDER@R BREATHER PIPE

12 1 407734 BESLAG AIRCLEANER HOUSING
BRACKET

13 1 90122152 FLANGEBOLT M8X30 FLANGEBOLT M8X30

14 1 90122180 FLANGEM@TRIK M8 LAS FLANGENUT M8 LOCK







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407735 MOTORDZAEKSEL VENSTRE ENGINE COVER LEFT
2 1 407736 BESLAG FRONT VENSTRE LEFT FRONT COVER
3 1 407737 BESLAG BAG VENSTRE LEFT REAR COVER

4 1 407738 OPHANG TOP BUSH

5 1 407739 PAKDASE OIL SEAL

6 1 407740 OPHZAENG BUSH

7 1 407741 BESLAG BAG HJJRE RIGHT REAR COVER
8 1 407742 BESLAG FRONT HGJRE RIGHT FRONT COVER
9 1 407743 MOTORDZAKSEL HGJRE ENGINE COVER RIGHT
10 1 90101144 MASKINSKRUE M5X10 FZB SCREW M5X10







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 407744 KUGLELEJE 6267 BEARING 626Z

2 1 407555 STYREB@S 8X10 STYREB@S 8X10

3 1 407745 STYRING ELECTRIC SHIFT ECU
4 1 90122134 FLANGEBOLT M6X35 FLANGEBOLT M6X35
5 1 407746 MOTOR CONTROL MOTOR

6 1 407747 DAKSEL GEAR COVER

7 1 407748 KUGLELEJE 6967 BEARING 6967

8 1 407749 GEAR PRIMAR PRIMARY GEAR (40T/12T)
9 1 407750 GEAR SEKUNDZR SUB GEAR (41T/10T)
10 1 407751 SECTOR GEAR SECTOR GEAR (7T)
11 1 407752 KUGLELEJE 6987 BEARING 6987

12 1 407753 O-RING O-RING

13 1 90122135 FLANGEBOLT M6X40 FLANEGBOLT M6X40




407787 Fodhviler / Footrest

407788 Lag for sikringsboks / Cover for fuse box

s
- HomyRace -
- STEERING g
e v
= Lvids




Komplet bremsesystem
407785
Brakesystem assembly



Labels seet / Labels assy

414059






